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APPENDIX E.2  

Previous Laboratory Test Results 
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Table D-1. Soil Corrosivity Test Results 

Boring

No.

Sample

No.

Depth 

(ft) 

Predominant Soil 

Type pH

Sulfate

Content 

(ppm)

Chloride

Content 

(ppm)

Minimum

Resistivity 

(ohm-cm)

06-1 S-16 140 CL 7.25 200 130 1000 

06-2 S-11 110 CL 7.85 50 150 1500 

06-3 S-6 60 SP 7.51 50 155 2600 

06-3 S-6a 60 SP 7.59 90 165 2300 

Table D-2. Washing #200 Sieve Test Results 

Percentage of Boring

No.

Sample

No.

Depth 

(ft) 
Predominant Soil Type 

Gravel Sand Fines

06-1 S-6 60 SM 4 69 27 

06-2 S-9A 90 SM 0 52 48 

06-3 S-5 50 SM 1 63 36 

Table D-3. Direct Shear Test Results 

Peak Ultimate 

Boring

No.

Sample

No.

Depth 

(ft) 

Predominant

Soil Type 
Friction

Angle

(deg)  

Strength

Intercept 

(ksf) 

Friction

Angle

(deg)  

Strength

Intercept 

(ksf) 

06-1 D-11A 110.5 SC 33.2 1.37 29.0 0.97 

06-1 D-15A 135 CL 29.9 1.03 30.8 0.25 

06-2 D-8B 80.5 SM 33.1 2.05 31.2 0.57 

06-3 D-4 40 SP 44.2 0.37 36.5 0.02 
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Table D-4. Atterberg Limit Test Results 

Percentage of 
Boring

No.

Sample

No.

Depth 

(ft) 
Predominant Soil Type 

Liquid

Limit

Plastic

Limit

Plasticity 

Index

06-1 D-11A 110.5 CL 34 16 18 

06-1 D-13B 125 CL 36 21 15 

06-1 D-15A 135 CL 36 20 16 

06-2 S-11 110 CL 34 21 13 

Table D-5. Unconfined Compressive Strength Test Results 

Boring

No.

Sample / 

Run No. 
Depth (ft) 

Soil / Rock 

Type 

Sample / 

Core

Diameter

(in)

Unconfined 

Compressive 

Strength (psi) 

Axial

Strain

Level at 

Failure

06-1 D-13A 125
Lean Clay with 

Sand
2.415 69 10.09 

06-1 D-15B 135
Lean Clay with 

Sand
2.413 45 11.03 

06-1 15 198-199
Claystone / 

Siltstone
2.166 291* 3.6 

06-2 D-10 100
Lean Clay with 

Sand
2.412 42 1.70 

06-2 10
144.6-
145.2

Altered
Volcanic 

1.754 1,426 - 

06-2 10 147-148
Altered

Volcanic 
1.76 1,386* 2.37 

06-2 12
155.8-
156.5

Diorite 1.765 177* 6.15 

06-2 17 177-178 Diorite 1.769 159 - 

06-2 21
197.65-
198.25

Diorite 1.767 366* 8.62 

06-3 3 84.9-85.0 
Weathered 

Conglomerate 
1.763 8,488 - 

06-3 20
168.75-
169.25

Bedded
Siltstone

1.768 2,753* 11.4 

06-3 30
202.5-
203.2

Fresh 
Conglomerate 

1.762 2,101* 11.7 

Notes:

1. * Monotonic stress-strain curve data to failure was recorded and is shown in this Appendix. 

2. Other details including rate of loading, core density and moisture, and failure mode are shown in 
later this Appendix. 
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Table D-6. Point Load Test Results 
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Sample Description 

06-2 174.0 24 45 100(1) 1,170 
Valid test; broke straight across.  Topanga Fm, coarse 
sandstone breccia of diorite pebbles and cobbles; weath’d, 
mod. hard to soft.

06-2 186.8 21 45 100 1,170 

Valid test, broke across with very little pressure. Moist. Typical 
weath’d Topanga sandstone/conglomerate; mod. soft to mod. 
hard sandstone, weath’d , oxidized and altered; pebbles harder 
than sandstone matrix and only slightly weathered. 

06-2 189.8 15 45 100 1,170 

Invalid test. Same rock with same characteristics, but fracture 
had dark oxidation indicating preexisting incipient joint with 
rough, stepped surface. Another joint at top of sample has 
strong striae @ 30˚ rake. 

06-2 197.3 17 45 175 2,047 Valid test, broke straight across.  Same rock as above, moist. 

06-3 200.0 20 45 175 2,047 

Invalid test, broke partly along existing joints Rock is diorite, 
moist, mod. hard, mod. weath’d, slight ring when struck but can 
break by hand with light pressure. End of sample has joint with 
striae @ 45˚ rake. 

06-3 85.3 19 45 700 8,189 

Valid test; broke through both diorite pebbles and matrix. 
Topanga Fm conglomerate in coarse (2-3 mm) sandstone 
matrix; black and white diorite pebbles (8- and 10-cm) within 
light yellowish-brown sandstone matrix; dry, mod. weath’d, soft 
to mod. hard matrix, mod. hard to hard pebbles.

 (2)

06-3 106.5 32 45 250 2,925 

Valid test, broke straight across, no preexisting joints. Topanga 
conglomerate: pebbles (2-3 cm) in coarse sand matrix; soft to 
mod. soft; mod. weath’d sandstone matrix, exterior of feldspar 
grains are altered to white powder; oxidized to light yellowish-
brown. Pebbles are harder, less weath’d, and light gray.

(2)

06-3 118.3 12 45 650 7,604 

Invalid test, broke along 60o angle on incipient but rough, 
stepped joint; broke around grains.  Augite-diorite cobble 
(23cm) of Topanga conglomerate.  Unweath’d to slightly 
weath’d black and white speckled rock with sphene (?) 

06-3 139.1 12 45 2700 31,585 
Valid test, broke straight across.  Light-colored granite cobble 
within Topanga conglomerate; un weath’d, very hard. 

06-3 197.2 12 45 1500 17,547 
Valid test, broke straight across.  This is biotite-diorite cobble 
within Topanga Fm; crystal size 1-2 mm, unweath’d, hard, no 
oxidation. 

06-3 202.2 8 45 450 5,264 

Valid test, broke straight across. Sandstone of Topanga Fm, 
gray, no oxidation, dry, mod. hard, slightly to mod. weath’d.  
Feldspar grains on fracture are opaque, white, and powdery 
suggesting alteration due to weathering. 

Notes:

1.  Maximum pressure measured.  

2. See sample photographs  shown on next page. 
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Failed core from 06-3, 106.5 ft depth 

Core from 06-3, 85.3 ft depth 

Sample Cores Tested in PLT Device 
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PETROGRAPHIC TESTING 
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APPENDIX F 

SLAKE DURABILITY TESTING 
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Table E-1. Slake Durability Test Results 

Boring

No.
Run No. Depth (ft) Rock Type 

Slake Durability 

Index (%) 

06-1 6 160 to 161 Weak, laminated (cemented) Siltstone 2.5 

06-1 15 199 to 199.9 Siltstone-Claystone 26.7 

Note:  See photographs on next two pages showing rock samples prior to and after testing. 
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